STRENGTH OF MATERIALS LABORATORY
DEPARTMENT OF CIVIL ENGINEERING

COLLEGE OF ENGINEERING TRIVANDRUM

CET/ITC& SR N 0.1376/23-24 » 17.10.2023

To,
Mr. Sivankutty G

Senior General Manager — Project & Division Head
Confident Group, T.C 94/3675
Kannammoola, Medijca] College P.O

Trivandrum - 695011

Sub : Testing of Reinforcement Steel bars - reg, . 3
Ref. 1). Letter No. Nii dated 03.10.2023
2).CET/ITC & SR No.1376/23-24 dated 10.10.2023
TEST RESULTS

% Brand | Reported | Actua] Yield | Ultimate Elong- | Bend | Re Bend

N ) Name Diameter | Diameter Strength Strength ation Test Test
| e o (mm) (mm) V/mm?) . _ (N/mm?) (%) )
| “ 648.20 2000 [ OK | OK

TULSYAN ame

650.01
666.76

765.00

TULSYAN -
CROME 771.67
HCRM 500D . . 766.49

CROME
HCRM 500D

646.92

I CROME * ! 656.68
HCRM 500D ; : 658.68

696.34

81.94
656.81 |

TULSYAN
CROME
12 | HCRM 500D

i

PROF. SAJITHA BEEGOM A
CONSULTANT




STRENGTH OF MATERIALS LABORATORY

DEPARTMENT OF CIVIL ENGINEERING

COLLEGE OF ENGINEERING TRIVANDRUM

137¢.
CET /ITC& SR No.-874/23-24

08.08.2023
TEST RESULTS
S Brand Reported Actual Unit Yield Ultimate | Elong- | Bend Re
N(; Name Diameter | Diameter | Weight Strength Strength ation Test Bend
(mm) (mm) (kg/m) | (N/mm?) (N/mm?) (%) Test
13 TULSYAN 20 19.90 2.442 596.57 705.52 18.00 OK OK
14 CROME 20 20.37 2.558 569.53 67354 18.00 OK OK
HCRM 500D : - 7 ’ '
15 20 20.40 2.566 567.74 671.43 20.00 OK OK
16 TULSYAN 32 | 2516 3.903 603.63 671.85 18.40 OK OK
—— CROME :
17 HCRM 500D 32 25.09 3.880 607.20 666.02 19.20 OK OK
18 32 25.10 3.885 596.64 655.38 18.40 OK OK
\ x> (%2,
Sri.Kamachandran G Prof. Sajitha Beegom A Dr. Beenia P.R Dr. AnilR
TECHNICAL STAFF I/C FACULTY I/C LAB-IN-CHARGE HEAD OF THE DEPARTMENT




